- TURKAK
TURK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY
tarafindan akredite edilmis

SERAMIK ——h
ARASTIRMA MERKEZI A.S. »T»S 57925"
STANDART TEST LABORATUVARI
Anadolu Universitesi Yunusemre Kampusii AB-0014-T
ETGB Anadolu Teknoparki No:107-103
ESKISEHIR R 1463
TEST RAPORU 1112
Testing report

Miisterinin adi/adresi : Betsan Cam Seramik San. ve Tic. A.S.
Customer name and adress Halkali Cad. No:162-5

Sefakdy / ISTANBUL
Istek Numarasi : STL 12/1416
Order no.
Numunenin adi ve tarifi : Cam Mozaik 2.5x2.5 cm.
Name and identity of test item (Glass Mosaic 2.5x2.5 cm.)
Numunenin kabul tarihi : 19.11.2012
The date of receipt of test item
Agiklamalar : Numune alma islemi firma yetkilileri tarafindan yapilmistir.
Remarks (Sampling operation is performed by the company.)
Testin yapildig: tarih :20-21.11.2012
Date of test
Raporun Sayfa Sayisi 52
Number of pages of the report
Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarimn tanimmmasi konusunda Avrupa

Akreditasyon Birligi (EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi (ILAC) ile karsihkh
taninma antlasmasi imzalamistir.

The Turkish Accreditation Acency (TURKAK) is signatory to the multilateral agreements of the European co-
operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) For the Mutual
recognation of test reporits.

Deney ve/veya ol¢ciim sonuglari, genisletilmis dlciim belirsizlikleri (olmasi halinde) ve test metodlar:
bu sertifikamin tamamlayici kismi olan takip eden sayfalarda verilmistir.

The testing and/or measurement results, the uncertainities (if applicable) with confidence probability and test
methods are given on the following pages which are part of this report.

Test sonuclari sadece testleri yapilan numunelere aittir. Testi yapilan numuneler
saklanmamaktadir.

Test results only belong to samples analysed. Analysed samples are not be kept.

Miihiir Tarih Test Sorumlusu enel Miidiir
Date Person in charge of test eneral Manager

2 % \
.
. - 26.11.2012 Mustafa SA i
\ .
¥ b ¢
\ Egpioen

Bu rapa?ﬂabefﬁfﬁvann yazil izni olmadan kismen kopyalanip ¢ogaltilamaz. imééasa ve tihiitsizfaporlar gecersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without

signature and seal are not valid. KYF 510-1Rev00/1705201
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ILGILI STANDART (Related Standard) : TS EN ISO 10545-7
TEST ADI: SERAMIK KAROLAR- SIRLI KAROLAR-YUZEY ASINMASINA DAYANIM TAYINI
TEST NAME :CERAMIC TILES - DETERMINATION OF RESISTANCE TO SURFACE ABRASION-

GLAZED TILES

UYGULANAN DEVIR SAYISI BOZULMA GORULDU/GORULMEDI
Revolution Visibility of visual failure
100 Norvivite
60 Norvisible
750, 1500 Gﬁ;%‘l’eﬁ‘

2100, 6000, 12000 -

>12000 =

Bozulmanin goriildiigii devir sayisi : 1500
Revolution at which visual failure occurred

Numunenin sinifi
: : : 3
Classification

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip gogaltilamaz. Imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with-the permission of the laboratory. Testing reports without
signature and seal are not valid. 28 KYF 510-1Rev00/17052011




